6’ CLEAR WATERS FROM PHARMACEUTICALS

Evaluation and experiences of full-scale
ozonation followed by MBBR post-treatment
and comparison with previous pilot tests

GoA3.1: Pharmaceutical removal at full scale

August 2020

||O@ x % %
“Ulnterreg [N
s % REGIONAL

. . * 4 * DEVELOPMENT
Baltic Sea Region * FUND

EUROPEAN UNION

®
Tekniska ,
oM verken .o



Authors/contributors:

Sehlén, Robert (GoA3.1-lead; TVAB - Tekniska verken i Linképing AB)
Nilsson, Josefine (TVAB)

Stapf, Michael (KWB - Berlin Centre of Competence for Water)

Schiitz, Jan (KWB)

Bester, Kai (AU - Aarhus University)

Kharel, Suman (AU)

Lukas, Marcus (UBA - German Environment Agency)

Bogusz, Aleksandra (IOS, Institute of Environmental Protection — National Research
Institute)

Putna-Nimane, Ieva (LIAE - Latvian Institute of Aquatic Ecology)



Table of contents

INETOAUCEION. ... eeviiiie ettt ettt ettt et e et eeaae e teeebe e seeeaseeesaeeseesaseeseesaseessseenseessseennes 4
BaCKGIOUN ...ttt sttt ettt b ettt ae 4
ALCEIVITIOS 1.ttt ettt ettt e et e e st e e e bt e e e bt e e s bt e e e bt e e easbeeeabteessbeeenbeesneeans 5
Description of the wastewater treatment plant in Linkoping .........cccceceeeveveneneneencenieniennns 5

Evaluation of a full-scale 0Zonation SYSteM...........c.ccueriiriririeieiieieeeeeteee e 8
DOSE-TESPOMSE LESL.....c.eeuiuiiiteuieiirtenteteitet ettt ettt ettt b ettt b s bt et e bt s be st et ebesbesenteneas 8
PerfOITNAnCe LESES .....coueuiiuiriiiiieiirt ettt ettt b ettt b st b et enes 13
Evaluation of the 0zone reactor design ...........cccevueviieirieiiiiieieese e 14
Variations of ozone consuming substances in the secondary effluent ..........c..ccccceenennnce. 17

COSES ettt sttt a et a bt a e st s ae bt eaae s sne e 18
Operational Costs (OPEX).....ccccueiririeieieirieieesesseteestessesseessesseseseesessesseseesessassesessessensens 18
Capital COSES (CAPEX) ....ciiiiierieieiietesieeeeetesteeeestessestesessessesseseesessesseseesassesseseesassassesessessensens 20

Process CONEIOl SETALEGIES .......coueruiruiiieiiiiiereet ettt ettt ettt nae 21
Investigation of process CONtrol Parameters ...........cccceererieirerierieieenenee e 21
Application of ProCess CONLIOL.........ccivieierierieniiriieeeeetetete ettt be st s enas 26

Environmental effects........ccooooiiiiiii e 28
Effect on the aqUAtiC @NVITONMENT.......cccieieieieiirieeeeetetei ettt ere e eessesse e e 28
OZ0NatioN DY-PIrOAUCLES .....oouiiiiriiriieieieerteeee ettt sttt ettt et nes 31
Transformation PrOAUCES ........cccueruieriirieeieeee ettt ettt e s b e beesbeensesanens 31
ECOtOXICIEY tOSE ..ttt ettt et st e sat e e sae e s b e ebeesbeesane e 32

Practical experiences from full-scale 0ZoNation ...........c.cceecveeierievieeiienieneeeceeeee e 34

CONCIUSIONS. ... ettt ettt e e et e st et et e e st e ste e beenseestesseenseensesstesseenseensesnsenseenns 37

REFEIEIICES ...ttt ettt ettt e st et e et e e st e s st e be e b e eseesseenseensesstesseenseensesnsenseanes 39



Introduction

Background

This study was conducted within the framework of the project Clear Waters from Pharmaceuticals
(CWPharma) that was funded by EU’s Interreg Baltic Sea region programme. Overall aim of
CWPharma is to provide tools and recommendations to policy makers, authorities and
municipalities on how to reduce the load of active pharmaceutical ingredients (APIs), which enter
the aquatic environment and especially the Baltic Sea.

Municipal wastewater treatment plants (WWTPs) are relevant point sources of APIs as they treat
wastewater from public households, hospitals and industry of the connected catchment area.
Conventional "state-of-the-art" WWTPs can only remove APIs that are either easily biodegradable
and/or absorbable to activated sludge, whereas persistent APIs can pass the WWTP with minor or
no reduction. Main technologies for the reduction of a broad range of APIs are treatment with
activated carbon (powdered or granular) or ozonation. Ozone is a strong oxidising agent with a high
reactivity that has to be produced on site. At usual applied ozone doses, ozonation of secondary
effluent does not result in a mineralization (conversion of an organic substance into inorganic
matter) but in a transformation of organic compounds into smaller and (usually) easier
biodegradable compounds. Thus, for their degradation, ozonation plants are commonly operated in
combination with a biological post-treatment.

Objective of CWPharma’s work package 3 is the demonstration of advanced treatment techniques
and to provide knowledge on how to operate them in the best way. This report summarizes the
experiences from the operation of a full-scale ozonation plant with moving bed bioreactor (MBBR)
at the Swedish WWTP Nykvarnsverket in Linkoping.

From pilot to full-scale ozonation at Nykvarnsverket

In 2014 Tekniska verken i Linkoping AB (TVAB) conducted a pilot study (Sehlén et al., 2015) at the
WWTP Nykvarnsverket in Linkoping in order to investigate the potential for an ozonation process
to remove pharmaceuticals. A significant reduction of pharmaceuticals was obtained and neither
major adverse effects on the post-denitrification MBBR process nor ecotoxicological effects on the
wastewater were observed. This contributed to the decision of the board of TVAB to build a full-scale
ozonation plant at WWTP Nykvarnsverket.

During 2015 discussions with ozone equipment suppliers and study visits at existing ozonation plants
(e.g. Bad Sassendorf and Duisburg-Vierlinden, Germany) were conducted. Due to earlier problems
with iron deposits on online sensors and diffusers, it was decided to use a side stream ozone injection
instead of diffusers. Based on results from the pilot study, the nominal ozone production capacity
was set to 20 kg ozone/h. It was also decided to use secondary effluent as cooling water for the ozone
generator and to by-pass the ozonation plant when the concentration of suspended solids (SS)
exceeded a certain limit. It was decided during projecting to set the limit to 10 mg SS/L in order to
avoid excess foaming in the reactor and off-gas system and also to avoid a possible blockage of the
cooling water filter and the ozone injection system. It is not considered a problem with 10 mg/L soft
particles but the injection system can be blocked by larger debris.

In 2015 the post-denitrification MBBR was rebuilt to increase the nitrogen removal capacity. The total
reactor volume was increased by 166 % split into three lines with 4 reactors in series. The total carrier
volume was increased by 156 %. The two first reactors, in each line was designed for post nitrification
using residual dissolved oxygen from the ozonation plant. Pump capacity, valves and pipes was
prepared to be able to connect the ozonation plant when it was constructed.

In parallel, different ozone reactor designs were evaluated by CFD simulations in order to obtain an
optimal process solution to dissolve ozone as efficiently as possible and to create a plug flow ensuring
that all ozone will completely depleted before reaching the reactor effluent.



There was not enough power supply at the wastewater treatment plant to supply the ozone plant
and a new power supply unit had to be built (300 kW).

Procurement of the ozone process, construction work and power supply was done in parallel.

In 2016, the construction work on the ozone reactor and the machine house started and in September
2017 the full-scale plant was inaugurated by the minister of environment in Sweden.

Activities

The main objective of CWPharma’s group of activity (GoA) 3.1 was the evaluation and process
optimization of the full-scale ozonation system at the wastewater treatment plant in Linkoping. This
objective has been conducted with the following activities:

- Evaluation of a full-scale ozonation system and validation of the prior pilot study

- Demonstration and optimization of different control strategies for a stable and economic
pharmaceutical removal

- Monitoring of relevant pharmaceuticals

- Conduction of sampling campaigns for an ecotoxicological assessment of the ozonation and
MBBR post-treatment

- Close co-operation with the local water authority in order to evaluate the outcomes in respect
of adequate risk reduction

- Exchange of information with operators of other full- or large-scale ozonation systems

Description of the wastewater treatment plant in Linkdping

The full-scale ozonation plant is a part of the WWTP Nykvarnsverket that is located in Linképing
next to the river Stangan. Nykvarnsverket treats about 40,000 m3/d with an average flow of 1,700
m>/h and a load equivalent to 211,000 PE. In 2019, an average BOD, of 350 mg/L, TOC of 180 mg/L,
P-tot of 5.2 mg/L and N-tot of 52 mg/L was measured in the influent water to the WWTP. The
treatment process consists of mechanical treatment (screens, grit chamber, pre-aeration and pre-
sedimentation), biological treatment (activated sludge process), ozonation, nitrogen treatment
(MBBR reactors for nitrification and denitrification) and chemical treatment (phosphorous removal).
An overview of the plant is shown in Figure 1.

N/DN

e o i s MUl s

\T: Mechanical treatment (grid)
G: Sand- and grease removal
ER: Primary aeration

RI: Primary clarifier

/DN: Activated sludge plant for nitrification/denitrification
EC: Secondary clarifier

ER: Tertiary sedimentation

D: Anaerobic digester

ST: Return sludge treatment

D: Sludge dewatering

Z: 0Ozone plant

BBR: MBER plant

T: Nitrogen treatment

Figure 1: Overview of the WWTP Nykvarnsverket in Linképing.



Ozonation and MBBR plant

An overview of the ozonation plant and the MBBR post-treatment is shown in Figure 2.

Ozone generator
g C 3 Liquid
S E oxygen
AN\
</
Ozone reactor
auh
_—
|SZ|
IE' Denitrification Nitrification

| S3 | Post-treatment MBBR '|‘_.

Figure 2: Overview of ozonation and MBBR process in Linkdping. Four different sampling points are marked: Si (before
ozonation), Sz (after ozonation), S3 (after MBBR post-treatment) and Sr (first chamber of the ozone reactor).

The ozonation plant can treat up to 3,000 m3/h of secondary effluent with a maximum ozone
production of 20 kg Os/h (CFV30, Ozonia, Figure 3(b)). The volume of the ozone reactor is 524 m?3,
with a hydraulic retention time (HRT) between 10-60 min depending on the flow (yearly average
water flow of 1700 m3/h contributes to a HRT of 18 min). Ozone is generated from liquid oxygen and
is mixed into a side-stream from the secondary effluent that has a constant flow of around 140 m3/h.
The ozone enriched water is injected into the ozone reactor by a radial diffuser (Ozonia patent) and
mixed with the mainstream of the secondary effluent. Most of the ozone reactions occur immediately
after injection. The ozonized wastewater then flows through a series of chambers while the dissolved
ozone concentration is declining. No measurable concentration of dissolved ozone has been detected
at the effluent of the ozone reactor. Several sensors are placed before and after the ozone reactor as
well as after the first chamber of the ozone reactor to measure parameters online , e.g. water flow
(S1), turbidity (S1), pre-filtered UVA,5, (S1 and S2), dissolved ozone (Sr) and oxygen concentration
(S2). There are also sensors necessary for the operation of the ozone reactor, e.g. to measure gas flow,
ozone concentration in the process gas and off-gas as well as gas and water pressures. A description
of the online sensors is in Table g in Appendix.



a2 (a) 3¢
*—— Machine room -

Figure 3: (a) Ozonation plant in Link6ping. (b) Ozone generator model CFV30 from Ozonia.

The MBBR plant (Figure 4) consists of three separate lines with four reactors in each line. In total,
the MBBR contains around 600 million carriers contributing to a surface of 520,000 m* with a filling
ratio of 39 % (70 % HXF 12 KLL carriers and 30 % Ki carriers). The total volume is 3 x 740 m3 = 2,200
m3, giving a HRT between 45 min - 4.5 hours (yearly average water flow of 1700 m3/h contributes to
a HRT of about 8o min). Since the MBBR is located directly after the ozonation, the dissolved oxygen
concentration is high (15- 20 mg O,/L) in the first MBBR reactors. Generally, nitrification and other
oxygen-consuming reactions occur in the two first reactors of each line. When the phosphate
concentration in the secondary effluent is low, phosphoric acid is added at the influent of the MBBR
to supply the growth of nitrification bacteria. Denitrification occurs in the two last reactors and
ethanol is added as carbon source. Aluminium chloride is added directly after the last reactors in
MBBR (before the sampling point S3) to precipitate remaining phosphorous and to flocculate
suspended solids, which are removed in the tertiary clarifier.

Figure 4: Panorama view of the MBBR plant in Linképing consisting of three separate lines with four reactors (2 x nitrification,
2 x denitrification) in each line.



Evaluation of a full-scale ozonation system

The ozonation plant in Linkoping was the first full-scale facility in Sweden. There are no standard
operating procedures for API elimination at WWTPs. Therefore, the full-scale ozonation plant has
not only been studied in order to investigate the reduction of APIs and other substances but also to
evaluate the plug flow and other properties of the plant.

Dose-response test

Three different sampling campaigns with dose-response tests have been performed during autumn
2018, spring 2019 and summer 2019. In each test, the ozone doses ranged from 4 to 10 mg O3/L in
order to evaluate the impact of the ozone dose on the API elimination.

Besides API elimination, several water quality parameters have been measured: dissolved organic
carbon (DOCQ), total organic carbon (TOC), chemical oxygen demand (COD), suspended solids (SS),
nitrite, nitrate, phosphate, pH, conductivity, alkalinity, ultraviolet absorbance (UVA,5,), fluorescence
(fDOM), bromide and bromate. Methods used for analysis of the different parameters are highlighted
in Table 8 in the appendix.

Nitrite and nitrate

Nitrite (NO,-N) is formed during incomplete nitrification or denitrification in the biological
treatment process prior to the ozonation. Nitrite consumes ozone and is oxidized to nitrate (NO5-N)
at a much faster reaction rate (~10° M's™) compared to many of the investigated APIs. Thus, parts of
the applied ozone are consumed if nitrite is present in the ozonation influent (3.43 mg O; is required
to oxidize 1 mg NO,-N) and less ozone is left for API elimination. Usually, no nitrite can be detected
in the ozonation effluent. Surprisingly, during the operation of the ozonation plant all the effluent
samples of the ozonation plant (S2) contained nitrite in the range between 0.2 and 0.8 mg NO,-N/L.
Thus, corresponding grab samples were taken before, in and after the ozone reactor. Results showed
that nitrite present at the reactor influent (S1) was removed at the end of the first chamber of the
ozone reactor (Sr). Still nitrite could be detected at the effluent of the ozone reactor (Sz2). These
findings either indicate that nitrite is formed in the last chambers of the ozone reactor or that a part
of the wastewater passed through the reactor without a reaction with ozone. Tracer tests showed
that the plug flow in the ozone reactor is efficient and, thus, no large amount of wastewater should
pass through the reactor without an ozone reaction. It is therefore more likely that a formation of
nitrite occurred in the last chambers, which is not inconceivable since the wastewater contains
ammonia and the oxygen concentration in the ozone reactor is high. Additional investigations were
conducted to ensure that sample handling or storage has not influenced the results. Since nitrite was
always removed at sampling point Sr, only nitrite concentration in the secondary effluent was
considered for the evaluation of the nitrite corrected ozone dose (instead of the difference between
influent and effluent of the ozonation plant).

DOC, TOC and COD